
   

 
 
 
 
 

 
Water Protection Bureau 

P.O. Box 200901 
Helena, MT 59620-0901 

 

PERMIT FACT SHEET 
Montana Ground Water Pollution Control System (MGWPCS) 

Permittee: Lakeside County Water & Sewer District 

Permit Number: MTX000307 

Permit Type: Domestic wastewater 

Application Type: New  

Facility Name: LCWSD Rapid Infiltration System 

Facility Location: T 27N, R 21W, S 11N 
Flathead County 
Latitude: 48.1127610ᵒ Longitude: -114.225111ᵒ 

Facility Address: Wiley Dike Rd, Kalispell, MT 59901 

Facility Contact: Rodney Olson, General Manager 

Treatment Type: Advanced 

Receiving Water: Class I Ground Water 

Number of Outfalls: One (for fee purposes only) 

Outfall / Type: 001 / Rapid infiltration basin  #1 
002 / Rapid infiltration basin  #2 
003 / Rapid infiltration basin  #3 

Effluent Type: Domestic strength wastewater 

Mixing Zone: Source-specific 

Effluent Limit Type: WQBEL 

Effluent Limits: 
 

001    Total nitrogen: 5.4 lbs/day 
Total phosphorus: 291 lbs/year 

002    Total nitrogen: 4.3 lbs/day 
Total phosphorus: 337 lbs/year 

003    Total nitrogen: 4.5 lbs/day 

Flow Rate: Design maximum: 200,000 gpd 
Design average: 200,000 gpd 

Wastewater sampling: Monthly: effluent, influent, and flows. 

Ground water sampling: Monthly: MW-1, MW-2, MW-3, MW-4, MW-5, 
MW-6 

Fact Sheet Date: July 31, 2024 

Prepared by: Melinda Horne 

 
 



FACT SHEET: MGWPCS Permit No. MTX000307 – LCWSD Rapid Infiltration System  

 

2 

 

Contents 
1.0 Permit Information _______________________________________________________ 4 

1.1 Application _________________________________________________________________ 4 

1.2 Sewer District _______________________________________________________________ 4 

2.0 Facility Information ______________________________________________________ 4 

2.1 Location ____________________________________________________________________ 4 

2.2 Operations _________________________________________________________________ 6 

2.3 Geology ___________________________________________________________________ 12 

2.4 Hydrogeology ______________________________________________________________ 14 

2.5 Ground Water Data & Monitoring Network _______________________________________ 18 

2.6 Surface Waters _____________________________________________________________ 21 

2.7 Quality Information __________________________________________________________ 24 

2.8 Ground Water Mounding Model _______________________________________________ 25 
2.8.1 Model Inputs ___________________________________________________________________ 26 
2.8.2 Predicted Water Table Changes_____________________________________________________ 26 
2.8.3 Pollutant Fate and Transport _______________________________________________________ 32 

3.0 Water Quality Standards _________________________________________________ 35 

3.1 Beneficial Uses _____________________________________________________________ 35 

3.2 Nondegradation ____________________________________________________________ 36 

3.3 Significance Criteria and Determination __________________________________________ 36 
3.3.1 Nitrogen _______________________________________________________________________ 36 
3.3.2 Phosphorus _____________________________________________________________________ 37 

3.4 Reasonable Potential ________________________________________________________ 38 

3.5 Cumulative Effects __________________________________________________________ 38 

4.0 Mixing Zone ___________________________________________________________ 40 

5.0 Limitations ____________________________________________________________ 44 

5.1 Nitrogen __________________________________________________________________ 44 

5.2 Phosphorus ________________________________________________________________ 45 

5.3 Final Effluent Limitations _____________________________________________________ 45 

6.0 Monitoring And Reporting ________________________________________________ 46 

6.1 Effluent Monitoring __________________________________________________________ 46 

6.2 Ground Water Monitoring ____________________________________________________ 47 

7.0 Special Conditions ______________________________________________________ 49 

7.1 Septage Handling and Treatment Operation Manual________________________________ 49 

7.2 Wastewater Sampling, Analysis, and Reporting Operation Manual_____________________ 49 

7.3 Ground Water Monitoring, Analysis, and Reporting Operational Manual ________________ 49 

7.4 Monitoring Well Installation Plan _______________________________________________ 50 

7.5 Monitoring Well Viability _____________________________________________________ 50 

7.6 Monitoring Well Replacement, Rehabilitation, and Abandonment _____________________ 50 

8.0 Compliance Schedule ____________________________________________________ 51 

9.0 Public Notice __________________________________________________________ 52 



FACT SHEET: MGWPCS Permit No. MTX000307 – LCWSD Rapid Infiltration System  

 

3 

 

10.0 References ____________________________________________________________ 53 

Appendix A Technical Memorandum, WET 2024 ____________________________________ 57 

Appendix B Nitrate Dilution Projections ___________________________________________ 58 

Appendix C Nitrate Attentuation Projections _______________________________________ 61 

Appendix D Phosphorus Breakthroughs ___________________________________________ 63 

Appendix E Total Nitrogen WQBEL Development ____________________________________ 66 

Appendix F Total Phosphorus WQBEL Development _________________________________ 68 

 

  



FACT SHEET: MGWPCS Permit No. MTX000307 – LCWSD Rapid Infiltration System  

 

4 

 

1.0 PERMIT INFORMATION  

The following fact sheet outlines the basis for issuing a new Montana Ground Water Pollution Control 
System (MGWPCS) wastewater discharge permit to Lakeside County Water and Sewer District 
(Permittee) for the Lakeside County Water and Sewer District Rapid Infiltration System. The MGWPCS 
permit application and supplemental materials provide the information that serves as the basis for the 
development of the effluent limits and the monitoring requirements outlined within this fact sheet. The 
scope of this permitting action is for the construction, operation, and maintenance of the wastewater 
treatment and disposal system.  
 
DEQ issues MGWPCS permits for a period of five years. The permit may be renewed at the end of the 
period, subject to timely application, reevaluation of compliance, water quality, and operations and 
maintenance. 
 

1.1 APPLICATION 

DEQ received an application for the permit on August 8, 2023 with sufficient fees. DEQ reviewed the 
submittal and sent a Notice of Deficiency on September 8, 2023. The applicant submitted a final report 
on May 9, 2024. DEQ determined the application to be complete on May 13, 2024. 
 

1.2 SEWER DISTRICT  

Lakeside County Water and Sewer District (LCWSD) formed in 1988 and provides sewage disposal for the 
town of Lakeside, Montana and surrounding area residents. The collection system is 100% sanitary 
sewer. LCWSD serves a population of 1860, 810 households, and 18 business connections. The district 
also operates and maintains four drinking water systems. 
 
The current wastewater treatment system includes lagoon treatment and disposal via land application. 
The proposed treatment system will replace the lagoons with a mechanical treatment plant and add 
disposal to ground water in addition to land-applying during the summer months. 
 
 

2.0 FACILITY INFORMATION 

2.1 LOCATION 

The LCWSD Rapid Infiltration System is located in the southwest portion of the Flathead Valley close to 
the town of Somers, between Flathead Lake and the Flathead River (Figure 1) 
 



FACT SHEET: MGWPCS Permit No. MTX000307 – LCWSD Rapid Infiltration System  

 

5 

 

 
Figure 1: Location of the LCWSD Rapid Infiltration System. 



FACT SHEET: MGWPCS Permit No. MTX000307 – LCWSD Rapid Infiltration System  

 

6 

 

2.2 OPERATIONS 

The current wastewater treatment system includes a collection system, lift stations, a seven-mile-long 
force transmission main from Lakeside to the disposal site, aerated lagoon treatment, and land 
application disposal. 
 
On March 19, 2024, LCWSD signed an interlocal agreement with Flathead County to accept, treat, and 
handle wastewater and biosolids from septage pumpers. This engineering design was combined with 
existing plans to update LCWSD’s wastewater treatment facility. Figure 2 displays the geographic 
locations of the proposed septage unloading facility and wastewater treatment plant, and the existing 
wastewater treatment facility and land application. 
 

 
Figure 2: Locations of current and proposed operations. 

The septage will be unloaded into the septage receiving facility. It will be mechanically screened and 
have grit removal prior to being pumped to an aerated flow equalization tank, where it can be inspected 
and be probed for water chemistry. If the septage is found to be irregular, it will be pumped back into a 
truck and not go to the WWTP. Industrial wastes will not be accepted. 
 
Septage will be mixed into the county’s municipal wastewater at a fixed rate to maintain a steady state. 
Influent samples will be taken at this point after mixing. It will then flow into the facility’s headworks 
building, where it will undergo more screening and grit removal. From there, the combined waste flows 
will go into the secondary wastewater treatment facility, which will have a design treatment capacity of 
900,000 gpd. The wastewater treatment facility will be a mechanical treatment plant utilizing 
sequencing batch reactor technology with biochemical nutrient reduction capabilities. 
 
Following treatment, the effluent will be split into two paths. In the summer months, effluent will be 
pumped to a storage pond and land applied at the existing land application site and possibly other sites. 
Land application is regulated by DEQ’s engineering department and DEQ Circular 2. Year round, effluent 
will also be pumped to the rapid infiltration basins (RIBs) proposed. Effluent will be applied to one RIB at 



FACT SHEET: MGWPCS Permit No. MTX000307 – LCWSD Rapid Infiltration System  

 

7 

 

a time until it meets capacity, and then a splitter valve will automatically shut flow to that RIB and send 
the effluent to the next RIB. The treatment plant’s sludge will be dewatered with a press; the resulting 
water will be rerouted into the WWTP and the dewatered sludge will be disposed of at a landfill. 
 
System operations are summarized below in Table 1. Figure 3 displays the layout and dimensions of the 
proposed RIBs. Figure 4 displays the outfall locations. Figure 5 is a line drawing of the collection, 
treatment, and disposal process. 
 
This permitting action is for the disposal of domestic-in-nature, residential strength wastewaters to 
ground water. The permittee is responsible for ensuring that all effluent accepted is domestic in nature, 
and properly equalized to residential strength. The permittee is required to develop and submit an 
operations manual for receiving and handling septage (Section 7.1). The permittee must comply with 
the effluent limits and general conditions of the permit. 
 

Table 1: Operations Summary 

Sources 

Contributing Sources of Wastewater: Domestic-in-Nature, Residential Strength 
Number of connections: 18 businesses (listed below) and 810 households 

Wastewater connection 
SIC Code 

Average Daily 
Flow (gpd) 

Wastewater connection 
SIC Code 

Average Daily 
Flow (gpd) 

Blacktail Grocery 
5411 

1933 
Sliters Hardware  

5251 
433 

Mavericks Bar 
5812 

1933 
Spinnaker Bar & Casino 

5812, 7999 
1000 

Homestead Café 
5812 

700 
Spirit Fire Hotel  

7011 
5000 

Lakeside Business Center 
6022, 6531, 2499 

400 
Tamarack Brew Pub 

2082, 5812 
7167 

Lakeside Dental 
 8021 

133 
Treasure State Coffee  

5812 
300 

Lakeside Marina 
5812 

1567 
White Oak  

5541 
933 

Lakeside Mercantile 
6531, 5812 

267 
Youth With a Mission 

8249 
22167 

Lakeside School 
8211 

767 
Short Branch Saloon 

5812, 7999 
400 

Pure West Real Estate 
6531 

33 
FH Gaming 

7999, 5541 
533 

Treatment 

Treatment System: Mechanical treatment using sequencing batch reactor technologies with biochemical 
nutrient reduction capabilities. 

Location of System: 
Township 27N, Range 21W, Section 11N 
Latitude: 48.1127610, Longitude: -114.225111 
Flathead County 

Sampling/Monitoring 

Wastewater System:  
Influent sampling: 

The influent wastewater sample point will be located after the equalization tank and prior to the drum 
screens/grit removal tank. 



FACT SHEET: MGWPCS Permit No. MTX000307 – LCWSD Rapid Infiltration System  

 

8 

 

INF-00A: Influent sample representative of all outfalls. 
Effluent sampling: 

The effluent wastewater sample point will be located after the secondary treatment system but prior to 
the splitter valve that sends effluent to the different RIBs. The effluent samples are representative of all 
outfalls. 

EFF-00A: Effluent sample representative of all outfalls. 
EFF-001: Reported load-based parameters from Outfall 001 (RIB #1) 
EFF-002: Reported load-based parameters from Outfall 002 (RIB #2) 
EFF-003: Reported load-based parameters from Outfall 003 (RIB #3) 

Flow meters: 
The effluent flow meter will be located at the splitter that divides wastewater between the RIBs and 

irrigation ponds. One effluent flow meter will capture effluent flows to all three RIB cells. 
FM-001: Reported flows to Outfall 001 (RIB #1) 
FM-002: Reported flows to Outfall 002 (RIB #2) 
FM-003: Reported flows to Outfall 003 (RIB #3) 

The permittee is required to develop and implement a Wastewater Sampling, Analysis, and Reporting Plan 
for their community system (Section 7.0). 

Disposal Operation 

Outfall 001 - Rapid infiltration basin 1 
Method of Disposal: Infiltration/percolation 
Design capacity (gpd): 80,000  
Location: Township 27N, Range 21W, Section 11N 

Latitude: 48.114901, Longitude: -114.225956 
Outfall 002 - Rapid infiltration basin 2 
Method of Disposal: Infiltration/percolation 
Design Capacity (gpd): 60,000 
Location: Township 27N, Range 21W, Section 11N 

Latitude: 48.112962, Longitude: -114.225929 
Outfall 003 - Rapid infiltration basin 3 
Method of Disposal: Infiltration/percolation 
Design Capacity (gpd): 60,000 
Location: Township 27N, Range 21W, Section 11N 

Latitude: 48.10735, Longitude: -114.223019 
Design Capacity (Total): 

Average Daily Flow (gpd): 200,000 
Maximum Daily Flow (gpd): 200,000 

 
 



FACT SHEET: MGWPCS Permit No. MTX000307 – LCWSD Rapid Infiltration System  

 

9 

 

 
Figure 3: Facility site layout with monitoring wells and proposed RIBs. The mechanical treatment plant 
will replace lagoons present.  



FACT SHEET: MGWPCS Permit No. MTX000307 – LCWSD Rapid Infiltration System  

 

10 

 

 
Figure 4: Outfall locations map.



FACT SHEET: MGWPCS Permit No. MTX000307 – LCWSD Rapid Infiltration System  

 

11 

 

 
Figure 5: Wastewater treatment system flow diagram with design flow, flow meters (M), and effluent/influent monitoring locations.



FACT SHEET: MGWPCS Permit No. MTX000307 – LCWSD Rapid Infiltration System  

 

12 

 

2.3 GEOLOGY 

The Flathead Valley is located at the southern end of the Rocky Mountain Trench, which extends over 
1,000 miles north into the Yukon Territory. The trench formed from extensional tectonics that created a 
series of closely spaced normal faults along this length, causing a near-continuous valley structure. The 
Flathead valley is bounded by the normal Swan-Whitefish fault located at the base of the Swan 
Mountains to the east and the Salish mountains to the west (Harrison et al., 1992). 
 
In the Flathead Valley, the basement is made up of the Belt Supergroup, a huge sequence of 
metasedamentary rocks 1.4-1.5 billion years in age. The valley fill overlying the basement is thought to 